



Technical Support:
 1-866-852-6872
 www.kbnusa.com

©Yamakoyo Machinery Co., Ltd.
 Rev. 0512

T-15 (15 HP)

No.	P/N	Description	Qty	No.	P/N	Description	Qty	No.	P/N	Description	Qty
1	98-201	Bolt OHV Cover	1	27	98-327	Valve Guide Plate	1	51	98-384	Flywheel	1
2	98-202	Bolt Kit Head Assy, 4 x	1	28	98-328	Bolt, Valve Kit (In & Ex)	1	52	98-352	Cooling Fan	1
3	98-203	Stud Bolt Kit Carb, 2x M6 x134.5	1	29	98-329	Push Rod Kit (In & Ex)	1	53	98-353	Cup, Recoil Starter	1
4	98-204	OHV Cover	1	30	98-330	Valve Lifter Kit (In & Ex)	1	55	98-355	Fan Cover	1
5	98-205	Gasket, OHV Cover	1	31	98-331	Rotator Cap	1	56	98-356	Bolt Kit Fan Cover, 5x M6 x12	1
6	98-206	Stud Bolt Kit Muffler, 2x M8 x 48.5	1	32	98-332	Valve Retainer Kit (In & Ex)	1	57	98-257	On/Off Switch	1
7	98-307	Balancer Shaft	1	33	98-333	Valve Spring Kit (In & Ex)	1	58	98-258	Oil Alert Diode	1
8	98-208	Yamakoyo Spark Plug	1	34	98-382	Valve Kit (In & Ex)	1	59	98-359	Recoil Starter Assy	1
9	98-376	Cylinder Head Only	1	35	98-335	Camshaft Assy.	1	60	98-360	Bolt Kit Recoil Starter, 3x M6 x 18	1
10	98-377	Gasket, Head	1	36	98-336	Fuel Tank Assy Std	1	61	98-261	Drain Plug	1
11	98-311	Cover, Muffler	1	36	98-336 C	Fuel Tank Assy CARB	1	62	98-362	Gasket, Head to Insulator	1
12	98-312	Screw Kit, Muffler (4)	1	37	98-237	Cap, Fuel Tank Std	1	63	98-363	Gasket, Carburetor to Insulator	1
13	98-313	Muffler Component	1	37	98-237 C	Cap, Fuel Tank CARB	1	64	98-385	Carburetor Assy.	1
14	98-214	Oil Filler Cap	1	38	98-238	Bolt Kit Fuel Tank, 2x M8 x 35	1	65	98-365	Control Lever Assy.	1
15	98-315	Oil Seal, Crankshaft	1	39	98-239	Frame Shock Pad Set	1	66	98-366	Carburetor Insulator	1
16	98-316	Bolt Kit Crankcase Cover, 6x M8 x 40	1	40	98-340	Fuel Line	1	67	98-386	Control Spring Kit	1
17	98-317	Crank Case Cover	1	41	98-241	Fuel Joint	1	68	98-368	Gasket, Carburetor to Air Filter	1
18	98-218	Oil Dip Stick	1	42	98-342	Bracket, Tank Mount	1	69	98-269	Gasket, Extension to Head	1
19	98-219	Oil Level Switch Assy	1	43	98-243	Wing Nut, Air Filter Cover	1	70	98-270	Muffler Extension Pipe	1
20	98-320	Governor Gear Assy	1	44	98-344	Element Air Filter	1	71	98-271	Gasket, Muffler	1
21	98-378	Crank Shaft Q Type	1	45	98-345	Air Filter Housing Assy	1	72	98-272	Nut Kit Muffler, 5 x M 8	1
22	98-322	Gasket, Crankcase Cover	1	46	98-383	Cylinder Barrell Only	1		98-403	Muffler Assy	1
23	98-379	Piston Ring Kit	1	47	98-347	Governor Shaft	1		98-412	Head Assembly	1
24	98-380	Piston	1	48	98-348	CDI Ignition Coil Assy	1		98-422	Cylinder Barell Assembly	1
25	98-381	Connecting Rod	1	49	98-349	Bearing	1				
26	98-326	Valve Rocker Set (In & Ex)	1	50	98-350	Oil Seal, Crankshaft	1				

Technical Support:

1-866-852-6872

www.kbnusa.com

©Yamakoyo Machinery Co., Ltd.

Rev. 0512